Package leaflet: Information for the user

Escitam 10 mg film-coated tablets Escitam 20 mg film-coated tablets

Escitalopram

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

Keep this feallet Zou may need to read it again.

If you have any further questions, ask your doctor, pharmacist or nurse.

This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if held signs of illness are the same as yours.

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

What Escitam is and what it is used for

What you need to know before you take Escitam

Possible side effects

How to store Escitam Contents of the pack and other information

1. What Escitam is and what it is used for Excitam is an antidepressant which belongs to the "SSR" group (selective serotonin reputake inhibitors). These medicines act on the serotonin-system in the brain by increasing the serotonin level. Disturbances in the serotonin-system are considered an important factor in the development of depression and related diseases.

Important action in the development of depression and related useases.

Escitam is used to treat:

Depressive disorders (episodes of a major depression)

Panic disorder with or without aporaphobia (e.g. fear of leaving the house, entering shops, being in crowds and in public places)

Social anxiety disorder (social phobia)

Obsessive-compulsive disorder

2. What you need to know before you take Escitam

if you are allergic to escitalopram or any of the other ingredients of this medicine (listed in section 6)

(usted in section o) If you take other medicines which belongs to a group called MAO inhibitors, including selegiline (used in the treatment of Parkinson's disease), moclobemide (used in the treatment of depression) and linezolid (an antibiotic)

(see section 2*Other medicines and Escham)
Warnings and precautions
Talk to your doctor, pharmacist or nurse before taking Escitam
Please tell your doctor fy you have any other condition or illness, as your doctor may need
Please tell your doctor from the precause of th

If you have diabetes. Treatment with Escitam may alter glycaemic control. Insulin and/or oral

anturor Grai hypoglycaemic dosage may need to be adjusted if you have a decreased level of sodium in the blood if you have low levels of potassium or magnesium hypothysicaemical

ium in your blood (hypokalaemia/ if you have low levels of potassium or magnesium in your b hypomagnesaemia). If you have a tendency to easily develop bleedings or bruises if you are receiving electroconvulsive treatment if you have coronary heart disease

If you have coronary heart disease
If you suffer or have suffered from heart problems or have recently had a heart attack
If you suffer from a heart condition called 'QT-prolongation' or if the condition runs
in your family. in your ramily.

If you have a low resting heart-rate and/or you know that you may have salt depletion as a result of prolonged severe diarrhoea and vomiting (being sick) or usage of diuretics (water tablets)

If you have a low resting heart-rate and/or you know that you may have salt depletion as a result of prolonged severe diarrhoea and vomiting (being sick) or usage of diuretts (water tables).

If you experience a fast or irregular heartheat, fainting, collapse or dizziness on standing up, which may indicate abnormal functioning of the heart rate if you have on the weak in the proposition of platcoma.

Please note

Please note

Please note

Please note

Please note

Symptoms such planual and replayed handings leaves in superposition the pipess and excessive physical activity, if you experience this, contact your doctor or go to a hospital straight away in you have a restlemence or officiality to it or stand still can also occur during the first weeks of the treatment. Tell your doctor immediately if you experience the following in the proposition of the prop

symptoms.

Thoughts of aukide and worsening of your depression or anxiety disorder. If you are depressed and/or have anxiety disorder. If you are depressed and/or have anxiety disorder you can sometime have thoughts of harming or killing yourself. These may be increased when first starting antidepressants, since these medicines all take time to work, usually about two weeks but sometimes longer.

You may be more likely to think like the

Since mess messages and the second of the se

Chaldrea and adolescents

Childrea and adolescents under 18 years. Also, you should know that patients under 18 have an increased risk of side effects such as suicide attempts, suicidal throughts and hostility (predominately aggression, oppositional behalvour and anger) when they take this class of medicines. Despite this, your doctor behalvour and anger) when they take this class of medicines. Cospite this, your doctor to despite the size of the behavioural development of Escitam in this age group have not yet been demonstrated.

Other medicines and Escitam

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

other medicines.

Do NOT TAKE Escitam if you take medicines for heart rhythm problems or medicines that may affect the heart's rhythm, such as Class IA and Ill antiarrhythmics, antipsychotics (e.g. phenothizatine derivatives, pinnoide, haloperficint), tricyclic antiepressants, certain antimicrobial agents (e.g. sparifloxacin, moxilloxacin, erythromycin IV, pentamidne, anti-malanian teatment particularly halofartinine, certain antihisatinnes (astemizode in bloodstrine). If you have any further questions about this you should speak to your Callavour forcer (iv you see halon any of the following medicines: when the content of t

"Irreversible MAO-B inhibitors", containing selegiline (used to treat Parkinson's disease). These increase the risk of side effects

crisease). These increase the risk of side effects

The antibiotic linezolid
Lithium (used in the treatment of manic-depressive disorder) and tryptophan
Sumatriptan and similar medicines (used to treat migrarian) and tramadol (used
against severe pain) These increase the risk of side effects
Cimetidine and omeprazole (used to treat stomach ulcers), fluvoxamine
(antidepressan) and ticlopidine (used to reduce the risk of stroke). These may cause
increased blood levels of Escitam
St. Johns Wort (hypericum perforatum) - a herbal remedy used for depression

increased blood levels of Escitam St. John's Wort (hypericum perforatum) - a herbal remedy used for depression Acetylsalicyllic acid and non-steroidal anti-inflammatory drugs (medicines used for pain relief or to thin the blood, so called anti-coagulant)

Warfain, displaidamble, and phenpocoumon (medicines used to thin the blood, so called anti-coagulant). Your doctor will probably check the coagulation time of your blood when starting and discontinuing Excitam in order to verify that your dose of anti-coagulant is still adequate.

and coagulant is still adequate

anti-coagulant is still adequate

Mefloquin (used to treat Malaria), bupropion (used to treat depression and to help
you quit smoking) and tramadol (used to treat severe pain) due to a possible risk of a
lowered threshold for seizures

lowered threshold for seizures

Neuroleptics (medicines to treat schizophrenia, psychosis) due to a possible risk of a
Neuroleptics (medicines to treat schizophrenia, psychosis) due to a possible risk of a
Flecainide, propafenone, and antidepressants

Flecainide, propafenone, and metoprolol (used in cardio-vascular diseases)

desipramine

clonipramine, and nortriptyline (antidepressants) and risperidone, thioridazine, and
haloperidol (antipsychotics). The dosage of Escitam may need to be adjusted

Medicines that prolonoth the so-called O'T interval' or medicines which beautographine.

napperson (antipsychotics). The dosage of Escham may need to be adjusted in Medicines that prolong the so-called O'T Interval or medicines which lower potassium or magnesium levis in the blood. Ask your doctor for advice on these medicines Escham with food, drink and alcohol Escilam can be taken with or without food (see section 3 "How to take Escham"). As with many medicines, combining Escilam with alcohol is not advisable, although Escilam is not expected to interact with alcohol.

Estidam is not expected to interact with alcohol.

Pregnancy, breast-feeding and fertility
[You are pregnant or breast-feeding, think you may be pregnant or are planning to have
a baby, ask your doctor or pharmacist for advice before taking this medicine.

Make sure your midwife and/or doctor know you are on Esctlam. When taken during
Make sure your midwife and/or doctor know you are on Esctlam. When taken during
high surplement of the properties of the prop

ease contact your doctor immediately.

used during pregnancy Escitam should never be stopped abruptly.

volved. macist for advice before taking any medicine.

Fertility
Citalopram, a medicine like escitalopram, has been shown to reduce the quality of sperm
in animal studies. Theoretically, this could affect fertility, but impact on human fertility
has not been observed as yet.

Driving and using machines
This medicine can alter reaction times severely enough, even when used as indicated, to impair the ability to drive or use machinery. Do not drive a car or operate machinery until you know how Escitam affects you.

How to take Escitam
 Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure.
 Adults

Adults
To treat depression
The recommended dose of Escitam is 10 mg taken as one daily dose. The dose can be increased by your doctor to a maximum of 20 mg per day.

To treat panic disorders, with or without agoraphobia
The starting dose of Escitam is 5 mg as one daily dose for the first week before increasing the dose to 10mg per day. The dose may be further increased by your doctor to a maximum of 20 mg per day.

To treat social anxiety disorder (social phobia)
The recommended dose of Escitam is 10 mg taken as one daily dose. Depending on your response to the treatment, your doctor can either decrease your dose to 5 mg per day or increase the dose to a maximum of 20 mg daily.

To treat Obessive-Compulsive Disorder (OCD)

The recommended dose of Escitam is 10 mg taken as one daily dose. The dose may be increased by your doctor to a maximum of 20 mg daily. For long-term treatment, the benefits of treatment should be regularly checked.

Elderly patients (above 65 years of age)
The recommended starting dose of Escitam is 5 mg taken as one daily dose. The dose may be increased by your doctor to 10 mg per days.
The efficacy of Escitam in social anxiety disorder (social phobia) in elderly patients has not been studied.

dose titration are indicated in patients with severely impaired liver function.

Patients with impaired kidney function
With mild to moderate impairment of kidney function, no dose adjustment is required.
Caution is indicated for patients with severely impaired kidney function.

Caution is indicated for patients with severely impaired sidney function.

We in children and adolescents (been 18 years of age)

Escham should not normally be given to children and adolescents. For further information please see section 2" What you need to know before you take Escitam".

Escham 10 and 20 mg film-coated tablets.

Please take the film-coated tablets once daily, swallowed whole with sufficient fluid (preferably a glass of water). Escham may be taken with or without food.

Escitam 10 and 20 mg film-coated tablets: Please take the film-coated tablets once daily, swallowed whole with sufficient fluid (preferably a glass of water). Escitam may be taken with or without food.



Duration of treatment
It may take a couple of weeks before you start to feel better. Continue to take Escitam
even if it takes some time before you feel any improvement in your condition. Do not
change the dose of your medicine without talking to your doctor first.
Continue to take Escitam for as long as your doctor recommends. If you stop your
should be continued for at least 6 months after you feel well again.

If you take more Escitam than you should.

If you have taken more L./ than you should, or if someone else has taken your medicine by mistake, inform your doctor or go to a hospital straight away. Do this even if you still feel well. Take any remaining tablets as well as the box/container with you, even if this

is empty.

Symptoms of overdose might include dizziness, shaking, restlessness, feeling sleepy, falling unconscious, change in heart rhythm, fits, hypoventilation, muscle weakness, tendemess or pain and feeling unwell or have a high temperature (rhabdomyolysis), change in body fluid/salt balance, owniting and being sick.

If you forget to take Escitam .

Do not take a double dose to make up for forgotten doses. If you should forget to take a dose of Escitam, just take Escitam as usual the next time.

if you take other medicines which belongs to a group called MAO inhibitors, including selegiline (used in the treatment of Parkinson's disease), moclobemide (used in the treatment of Parkinson's disease), and a single parkinson of the parkinson of th

taking your tablets again and come off them more slowly.

Discontinuation symptoms include: Feeling dizzy (unsteady or off-balance), feelings like pins and needles, burning sensations and (less commonly) electric shock sensations, including in the head, sleep disturbances (vivid derams, nightmares, inablity to sleep), feeling anxious, headaches, feeling sick (nausea) and vornitings, sweating (including night sweats), feeling restless or agitated, themor fshakiness), feeling corduced or discontinated, feeling emotional or irribable, diarrhoea (loose stools), visual disturbances, fluttering or pounding heartheat (palpitations).

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

them.
Side effects most commonly occur in the first or second week of treatment, and normally become less severe and less frequent as treatment continues.

Difficulties unnaung
Seizurus (fils)
Yellowing of the skin and the white in the eyes are signs of liver function impairment/
hepatitis
Fast, irregular heart beat, fainting which could be symptoms of a life-threatening
condition known as Torsades de Pointer

To a life of Market have been reported:

In addition to above the following side effects have been reported:

Very common (more than 1 out of 10 persons):

Feeling is to fee.

naddition to above the following side effects have been reported: levery common (more than 1 out of 10 persons):
Feeling sick (nausea)
Headache
Lendache
Lendache
Common (more than 1 out of 100 persons and less than 1 out of 10 persons):
Generalised fear, restlessness, abnormal dreams, difficulty in sleeping, sleepiness, dizziness, a skin sensation, such as burning, prickling, itching, or tingling, with no apparent physical causes, temory, awaring, problem with erection, decreased sexual Diarrhoea, constitution, dry mouth
Sexual disturbances (delayed ejaculation, problem with erection, decreased sexual Diarrhoea, constitution, dry mouth
Blocked or runny nose (insuitis)
Increased sweating
Fatigue, fever
Joint and muscle pain
Increased weight
Decreased or increased appetite
Incommon (more than 1 out of 1000 persons and less than 1 out of 100 persons):
Involuntary grinding or clenching of the teeth, agitation, nervousness, panic attack, confusion state.

Taste disturbance, sleep disorder, fainting

Bleeding from the uterus that is not associated with menstruation, abnormally heavy or extended menstrual flow

Nettle ash (urticaria), ash, Itching (pruritus)
Hair loss
Swelling of the arms or legs
Enlarged pupils (mydriasis), blurred vision, ringing in the ears (tinnitus)
Fast heart beat

Fast heart beat
Decreased weight
are (more than 1 out of 10000 and less than 1 out of 1000 persons):
Aggression, depersonalisation, hallucination
Slow hear beat
ome patients have reported (frequency cannot be estimated from the available data):
Thoughts of harming yourself or thoughts of killing yourself, see also section
"Warnings and precautions"

"Warnings and precautions"
Mania
Movement disorders (involuntary movements of the muscles)
Flow of milk in women that are not nursing
Painful erection of the penis
Bleeding disorders including skin and mucous bleeding (ecchymosis) and low level of
blood platelets (thrombycytopenia)
Dizziness when you stand up due to low blood pressure (orthostatic hypotension)
Decreased levels of sodium in the blood the symptoms are feeling sick and unwell
with weak muscles or confused)
Increase in the amount of urine excreted (inappropriate ADH secretion)
Abnormal liver function test (increased amounts of liver enzymes in the blood)
Suddens swelling of the skin and mucosa (angioedemas)
rability to all still or remain motionless, feeling of restlessness associated with
increased movement*

Anorexia*
Alteration of the heart rhythm (called "prolongation of QT interval", seen on ECG, electrical

electrical

* These side effects have been reported with drugs that work in a similar way to
escitalopram (the active ingredient of Escham).

An increased risk of bone fractures has been observed in patients taking this type of
modifyings.

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any side effects not listed in this leaflet.

The National Pharmacovigilance and Drug Safety Centre (NPC)
6 Fax: 4966-11-205-7662
Call NPG at 4966-11-2035-222, Exts: 2317-2356-2353-2354-2334-2340,
7 Oll free phone: 8002490000
E-mail: Png-Chruggisfda.gov.sa
0 Website: www.sfda.gov.sa/npc

How to store Escitam

Do not use this medicine after the expiry date which is stated on the blister strips, tablet container and carton after EXP. The expiry date refers to the last day of that month.

Blister packs: Do not store above 30°C Do not throw away any medicines pharmacist how to throw away medic

protect the environment.

6. Contents of the pack and other information

What Escitam contains:

The active substance is escitalopram. Each film-coated tablet contains 10 mg or 20 mg escitalopram (as oxialate). The other ingredients are: tablet covernivorcrystalline cellulose, colloidal anhydrous titanium dioxide (E 171), macrogol 6000.

What Escitam looks like and contents of the pack:
Escitam 10 mg. White, owal, biconvex, 64 × 9.25 mm film coated tablets, embossed with E 1 on one side and a score on one face and two sides. The tablet can be divided into equal halves.
Escitam 20 mg. White, oval, biconvex, 8 × 11 9 0 mg.

equal halves.

Esciam 2 Omg, White, oval, biconvex, 8 x 11.80 mm film coated tablets embossed with

E 2 on one side and a score on one face and two sides. The tablet can be divided into
equal halves.

Escitam is obtainable in blister packs of 30 tablets.

Marketing Authorization Holder & Manufacturer: AJA Pharmaceutical Industries Company, Ltd. Hail Industrial City MODON, Street No 32 PO Box 6979, Hail 55414 Kingdom of Saudi Arabia

This leaflet was last revised in 07/2019

This is a Medicament
Medicament is a product which affects your health and its consumption contrary to instructions is dangerous for you.
Follow strictly the doctor's prescription, the method of use and the instructions of the pharmacist who sold the medicament.
The doctor and the pharmacist are the experts in medicines, their benefits and risks.

risks.

Do not by yourself interrupt the period of treatment prescribed for you.

Do not repeat the same prescription without consulting your doctor.

Keep all medicaments out of reach of children.

Council of Arab Health Ministers Union of Arab Pharmacists

أقراص إسينام ١٠ و ٢٠ ملجم المفافة: يرجى تناول الأفراص المفلفة مرة واحدة في اليوم. تُبلع كلها مع ماء كافي (يُعضل كوب ماء) يمكن تفاول إسينام مع الطعام أو بدونه. نشرة طبية لعبوة: معلومات لستخدمي أقراص إسيتام ١٠ ملجم مغلفة أقراس إسينام ١٠ و ٢٠ مليم المثلة: يرجى تقرال الأقراص المثلقة مرة واحدق الدوم. تداخ كله مدا كلا (المشعل كروب ماء) يمكن تقرال إسينام مع ألطنام أو رد يمكن كسر الترس ووضعه على عند المشرور ويمكن كسر القرص ووضعه على سطح مستوى وتكون الملامة إلى أعلى بعدها يمكن كمين الأوص مشعقة إلى أساطة إلى المثل بعدها يمكن ياستخدام أصبعي السيابة كما مبين في الشكل. أقراص إسيتام ٢٠ ملجم مغلفة إسيتالوبرام 2451 أقرأ هذه النشرة كاملة وبعناية قبل البدء في تناول هذا الدواء لإحتونها على معلومات هامة لك. أحتفظ بهذه النشرة الطبية فقد تحتاج لقراءتها مرة أخرى ومدمه، مس هبيبت او الصيدلي او الموض هذا الدواء موصوف لك وحدك، لا تعطيه للأخزين فقد يؤذيهم حتى إذا كانت علامات مرضهم مثل تلك التي لديك. إذا كان لديك أسئلة إضافية، أسأل طبيبك أو الصيدلي أو المرض مدة الفلاج قد تاخذ الموري قبل أن قدا في الشعور بالتعسن، واصل في تناول اسينام حتى وإن استغرق ذلك وقتا فيل مشورك أي تحسن في الثاند لا تغير جرعات العراء فيل التعدت إلى طبيبك أولا واصل في تناول إسينام لأطول مدة حسب توسية طبيبك. إذا أوقت عليك ميكراً، هذ تعود إليك أعراضك. من الوسى به أن يستمر الفلاج غدة 1 شهور على الأقل عند شعورك بالتعسن مرة أخرى. محسد به يعدد قرما يهذه النشرة على ماذا تحتوي هده النشرة الطبية ١. ما هو إسيتام ولأي غرض يستخدم ٢. ما الذي تمتاج معرضة قبل تداول إسيتام ٢. كيف تتداول إسيتام ٤. الأعراض الجانية المتدلة ٥. كف بتخان الستاء باه تناولت اسبقاء أكثر من القرر إذا تتاولت إسبقام أكثر من القرر أو إذا أقباول شخص آخر دوالك بالخطأ، أبلغ طبيبك أو أذهب إلى الستشفى مفادرة في هيئة احتى وإن شعرت أنك جهدا، خذ معك الأفراض القيقية وكذلك الصندوق/ الوعاء حتى وإن كانت فارقة. ٥. كيف يتم تخزين إسيتام
 ٦. محتويات العبوة ومعلومات أخرى الت هارغة. قد تشمل أعراض الجرعة الزائدة الدوار والارتماش وعدم الراحة والشعور بالتعاس والسقوط بدين وعي والتغيير ع. قداعات القلب والتويات وانتخاص التهوية وضعف العضلات والتفراوة أو الألم والشعور بالرض أو ارتفاع درجة الحرارة (انتخلال الرسدات) والتغيير ع. توازن السوائل/الأملاح ع. الجسم والقيء والمرض. . ما هو اسبتام ولاني غرض يستخدم إسبتام هدو راه معداد للاكتتاب رسيني لجموعة اس اس أر أي (الشيئات الانتقالية لاسترداد السيروتونين). تعمل معداد الروبية على الفلسيروتين على الله عن طريق زيادة مستوى السيروتونين ، تشير الانسطرابات ية نظام السيروتونين عاملاء مهما ية حدوث الاكتتاب والامراض الروبطة بد يستخدم إسيتام في معالجة ما يلي: * الاضطرابات الاكتثابية (نوبات الاكتثاب الرئيسي). اذا توقفت عن تناول اسبتام إذا توقعت من تناول سينام. السلام يو منافشة ذلك مع طبيعك مسببةا. قد يكون بحاجة لاتخاذ التدابير التاسية. لا تتوقعت من تعابل الدواره بمبارز دعلك بدون منافشة ذلك مع طبيعك معد إيفاف العلاج إسبتار من بالمبليك. لا تتوقعت من تعابل الدواره بمبارز دعلك بدون منافشة و طبوح مدافة بيستاسم يخفض إكمالية (الاراسسايية عقد توقعت من تعابل المبلية محموساً إذا كان مجالياً، قد تشمر بأما توزير ذلك التوقف، وهذه مائلة عشد وقف العلاج سينام يكون المجلوز عالم يعادل المبلية المبلية المبلية المبلية المبلية والارامة خطيطة الموسطة التعابل الأجمالية المبلية والمتعابل المبلية بشكل سيخ يدوم معطفة التعابل الأجمالية المبلية مبلية المبلية مبلية المبلية مبلية المبلية مبلية المبلية المبلية المبلية المبلية المبلية المبلية مبلية المبلية المبلية مبلية المبلية المبلية المبلية المبلية المبلية المبلية المبلغة المبلية مبلية المبلية المبلية المبلية المبلية المبلية المبلغة المبلية المبلية المبلغة المبلية المبلغة المبلية المبلغة المبل ريات التبطر أبات الهام سواء كل المساوية ويتمهيا." الأسواق التواجد في الأرخام واليون الواقع المائية المائية المتوجه (مثل، الخوف من ترك المتزل، دخول الأسطاق الحراف المائية الإنجامي (الخوف الاجتماعي). اضطراب الوسواس القهري. ما الذي تحتاج معرفته قبل تناول إسيتام لا تتناول إسيتام في الحالات التالية: إذا كان لديك حساسية لإسيتالوبرام أو أي من مكونات هذا الدواء (مبينة في القسم ٦). إذا كنت تتناول دواء لمشاكل في دقات القلب أو تلك التي تؤثر في دقات القلب (أنظر القسم ٢ «الأدوية الأخرى وأسينام»). الأقار الجانبية المعتملة
 مثل كافة الأدوية بيكن أن يسبب هذا الدواء أثارا جانبية على الرغم من عدم تعرض كل الناس له تطهر كالجانبية بصدورة أكثر شيوعا في الأسبوع الأول أو الثاني للعلاج ومادة تصبح أقل كلما تواصل العلاج . التحديرات والاحتياطات تحدث إلى طبيبك أو الصيدلي أو المرض قبل تفاول إسيتام. يرجى إخبيار طبيعاء إذا كان لديك أي حالة أو مرض أخر حيث أن الطبيب سيأخذ هذا به الاعتبار، وغي وجه الطبيعية الثالية أنقاء العلاج المتحدودي المتحدود المتحدودي المتحدود المتحدود المتحدودي المتحدود ا بر مان بديد صحرح بوسب وهده الملاح بإسبتها وال الهري تراوح الصحرح او إذا كان هذاك زيادة في معدل إن كانت ثماني من شعف في الوطنية الكبد أو إلكاني قد يعناع طبيبك لضبط الجرعة.
إن كان لديك إنتخفاضية الكبد أو إلكاني قد يعناع طبيبك لضبط الجرعة.
إن كان لديك إنتخفاضية الوطنية والمنافقية الكبد أو إلكاني قد يعناع طبيبك لضبط الجرعة.
إذا كانت لديك التأليفية لعدون الزوف الإلكمات بسهولة.
إذا كانت لديك التأليفية لعدون الزوف الإلكمات بسهولة.
إذا كانت تعاقى المرافق العالمية الكبرية المنافقية المنا رة تسمى مثلازمة السيروتونين(eerooran synurome) . إلى الأنار الجانبية التالية يجب أن تتواصل مع طبييك أو الذهاب مباشرة إلى المستشفى: إذا كان لديك جلوكوما (الماء الأزرق) او سبق وأن اصبت بها. الصداع
 شائعة (أكثر من ١ في ١٠٠ شخص وأقل من ١ في ١٠ شخص): خوف عام وعدم الراحة والأعلام غير الطبيعة وصوبة التهم والتعاري والدوار وحساسية الجلد مثل الحرق
 الشدول عامة أو الضراح عدم وجود سبب جستين القدر أو الراشخة أو التقارف.
 الشدول المات الجنسية را تأخير اللغادة ووشاكل بية الانتصاب وضعف القوة الجنسية وقد تجد النساء صعوبة ثم الدول الراشخون إلى التأسيق
 الجنس والرساسة المسابقة على المسابقة القدر الدول وطنان المسابقة المسابقة القدر الدول والمسابقة المسابقة المس وجها محسنة بين يعانون من مرض اكتفاب هومي قد يدخلون في مرحلة الهومي ويمكن تمييز ذلك بالتغيير بينض الجن الخارف السروح في الافكار والنرح في قبر وقته والشاملة الجسمية المرحلة فإذا تعرضت قبل هذا السل على تغييبات الخير نشيطة فوز لم حالة مرحلت لهزة الأمراضي. أخير نشيطت فوز لم حالة مرحلت لهزة الأمراض. انسداد أو سيلان الأنف (التهاب الجيوب الأنفية) الأفكار الانتحارية وتفاقم الاكتناب أو اضطرابات القلق زیادة التعرق
 الاعیاء والحمی
 الم المفاصل والعضلات الانظاء (الانتمارة المثلثة الانتمائية المتقاربة القلق واضطرفها القلق المنافقة المثالية المثالية المثالثة المشكد مده متخلفة الإنتمائية المثالثة الم الم المقاسل والمسالات إن زيادة الزوان " نقس أرادة (الكبر من الج ١٠٠٠ شخس وأقل من ١٠٠١ شخص) !

" من طائعة (الكبر من الج ١٠٠٠ شخص وأقل من ١٠٠١ شخص) !

" من والمشافر المثلين فير الإرادي (الهاج والمصيبة والهوس وحالة الارتباك

" نزياد الأثنا
" نزياد من الرحم غيرم مرشيط بالدورة الشهورية والتدفق غير الطبيعي أو المعتد للا
" الناسع طلبات القراص (الشرى) والطفح الجلدي والحكة
" قلدان الشيئ والحياة الدين عدم وضوح الروية مقتين الإدن.

" نشيخ المثان اللين بالرجاب المناس وأقل مثني الإدن.
" تشمال الوارة اللين عدم وضوح الروية مقتين الإدن.
" تشمال الوارة اللين عدم من الشرى المؤلفة مثنين الإدن. " شخص)." المناس وأقل من الج ١٠٠٠ شخص)." الأطفان والمزاحفون من ما دعم مدا مستمعال استينام للأطفان والمزاحدين أقل من ١٨ سنة أيضنا يعمن أن تصرف أن المرضى أقل من ١٨ سنة لديهم معاطرة أعلى يقامين الخير الخار المناطقية على محاولات الانتصاد والتنكيرية الانتخار و التعاد، المستهد القالمة إلى المناطق المارس القلسان من الدواج من الانواج على المواحد المناطقة من الذي على المواحد من ذلك، من المناطقة المنا نادرة (أكثر من ١ في ١٠٠٠ شخص وأقل من ١ في ١٠٠٠ شخص): الأموية الأخرى واستيام مربح ما اعتبار العبيدان الوسيدلي إذا كنت تتثاول أو ستتاول أي أدوية أخرى، من مراحة المربى لا تتناول إستيام إذا كنت تتأول أورية لشاكل إلى إداءات أو أروية أمرى، نورتر بق دهات اللف مثل الأدوية يعزونه دوالوريدول مصادات الاكتاب الالالية الأوراد المقادات الالوراد أن اللسية (مثل سيار فراكساسية). يعزونه دوالوريدول مصادات الاكتاب الالالية المناورية المقادات العرب المسادات الكروادات (مثل سيار فراكساسية). والموافق المناور الموافق المناورة الموافق الموافق المناورة بطه، وقات القلب بعض المرضى أبلغوا عن (التكرار لا يمكن تقديره من البيانات المتوفرة): التفكير في إيداء النفس أو التفكير في فتل النفس ، أنظر أيضا لقسم «التحديرات والاحتياطات» الهوس اضطرابات الحركة (حركة لا إرادية للعضلات) . برطبيبية (1 تشتقرال) من الاوبها الثالية: منطقات موقر أميز أمير غير الخيار المرافق (MAODs) في منطق فينهلزيين وإمرونيازيد وأبرونجازيد وإمالاتهم بوراني ليسيم ومن كم واد فعالة ، إذا تتأولت أي من هذه الأدوية قد تكون بحاجة للانتظار 1 بوطا قبل المدينة الخيار المباعرة بعد التوقيد من المرافق المباعرة بعد أن المباعرة المنافق المباعرة المنافقة المنافقة مشطات موتو أميلة وكسيديا الاختيارية العكسية، وتشمل موكلوميميد (ويستخدم تعلاج الاكتئاب) تدفق الحليب من النساء غير المرضعات اضطرابات النزف بما في ذلك الجلد ونزيف المخاطية (كدمة) وانخفاض مستوى الصفائح الدموية الدوار عند الوقوف بسبب تدني ضغط الدم (هبوط شغط الدم) انخفاض مستويات الصوديوم فية الدم (الأمراض بالشعور بالمرض مع عضلات ضعيفة أو الارتباك) زيادة كعيات البول الذي يتم إفرازه (الإفراز غير الماسب للهرمون المضاد لإدرار البول) مبعيت نوع فهو وتسيير الم حمياريه ، المصيبة وسنى مونويتهيد (ويستخدم لمدح اد متناب). مطلبات موثر أميثو (كمسيدير الأمير كمسيدة وتشمل سيفيجان (يستخدم لملاح مرض بازكلسون). وهذه تزيد من معاشر الآثار الجانبية. ليفهم (رستخدم المارح الانسطان الهوس الاكتبابي) وترسؤهان. سوماتريتان والأروية الشابهية (تستخدم لمارح الصيف) وترسؤهان. سوماتريتان والأروية الشابهية (تستخدم لمارح الصيف) وترامادول (يستخدم كعضاد للألام اختبار غير طبيعي لوظيفة الكبد (زيادة كميات إنزيمات الكبد في الدم.) الورم الفجائي في الجسم والغشاء المخاطي (الأوديما) الأحداث المتعلقة بالانتحار ----- وهمه مريد من مخاطر (دسته (ميلار ميدها المدد) وولوفوكسامين (مضاد للاكتثاب) وتيكلوبيدين مستهاديين أوضير أميز (مشتخه (ميلار مشاهد) ملك (مناطقة الدم . (يستخدم التقليل مخاطر الديمة) . هذه قد تتسبب في زيادة مستوى إسينام في الدم عشية النديس وأرث (طبية الجامعة) - هادج عشين يستخدم للاكتثاب. معاطف استأسالساليسالو العلاجات القبر الستروديدة المضاد للالتهاب (أدوية تستخدم لتسكين الألم أو ترقيق الدم لذا لسمى مضادة للتخذي). عدم القدرة على البقاء ساكنا أو بدون حركة والشعور بعدم الراحة المرتبط بزيادة الحركة · فقدان الشهية تغيير إلغاء النسب (ضمي طول فترة الاستقلاب prolongation of OT interval" ثم إليانها بمهاز تخطيف القلب وهو همس لتقيم كلية عمل القلب) تقدم علامة إنجام فتح المقابلة إلى المواجعة المقابلة المواجعة المعالية المعالمة المعالمة الإسلام) تمت علاحظة إنجام خطاطر عهدم المطالم بح المرضى الذين يتقاولون هذا القوم من الأدوية إذا توسيت في الترا جانبية ، تحدث إلى طبيبك أو الصيداني أو المعرض وهذه تشمل أي آثار جانبية غير مدرجة بقد النشرة القلبية. وأرهاً إين ودبيريدا مول وفيتير وكومون أدوية تستخدم لترقيق الدم لذا تسمى مضادة للتخثر) من المحتمل أن يقرم طبيبك بمراجعة زمن التخثر لدمك عند بدء وإيقاف تناول إسينام من أجل التحقق من أن جرعة مصفد التخذر لا تراك كافية. ب المراف العراض الجانبية: المملكة العربية السعودية: ميلنوكوين (يستخدم لملاج لللاريد) بويروبيون (يستخدم لملاج الاقتشاب ولمساعدتك لج الإقبارة عين الشخري توامادول (يستخدم لملاج الآثام الحداد) بسبب الخطر للمثمل الديانية الشرية للأمراض. مضادات الدهان (أدوية تستخدم لملاج الشيزوفرينيا والذهان) بسبب الخطر المتمل للبداية الشرية. لذكر أمين ومضادات الاقتباب. المركز الوطني للتيقظ والسلامة الدوائية هلكينيد ، برويافيتون وميتوبرولول (يستخدم لامراض القلب والأوعية) ديسيير امن كلومييرامين ونوتريتيلين (مضادات للاكتاب) وريسبرودين وثيوريد ازين وهالوبريدول (مضادات الخلل النفسي). قد يتطلب خفض ٥ للإتصال بالإدارةالتفيذية للتيقظ وإدارة الأزمات هاتف: ٢٢٢٨٣٢٢ - ١١ - ٢٩٦٠ تحويلة: ٢٣٤٠ - ٢٥٦٢ o الهاتف المجاني: ۸۰۰۲٤۹۰۰۰۰ o البريد الالكتروني: npc.drug@sfda.gov.sa إسينام مع الطعام والشراب والكعول. يمكن تقارل إستام عن الأكوار وبدونه (أنظر القسم ٣ دكيف تتقاول إسينام) . كما هو الحالج على الكبير من الأدرية، فإن الجمع يين إسينام والكحول لا يُضح به على الرغم من أنه غير التوقع ويتقاعل إستام ح الكعول o الموقع الإلكتروني: www.sfda.gov.sa أن يتطامل إسباقم و الكحول.

الا كتت ماملاً إرساقم و الطعمة أو تتقدين إنك حاصلاً أو تخطيطين للإنجاب أطلبي التصبح من طبيبك أو الصيدلي
قبل قائل هذا المواجعة أو تتقدين إنك حاصلاً أو تخطيطين للإنجاب أطلبي التصبح من طبيبك أو الصيدلي
قبل قائل هذا العراب المنالة المدودة وأو طبيبك بهما أنت التقارفات إسباقم عند شاراء أثما أنحام إرباطاسمة يحافز من المنافذ ال ه كيفية تخارين إسبتام أحضات ما الدوارة بيدا عن مرأى ومتقال الأطفال. التستخيم عدا الدوارة بعد النهاء الصلاحيته والبيئة لم الشريط البلاستيكي ورعاء الأفراس والكرون بعد انتهاء المسلاحية بالربح النهاء الصلاحية بليغر إلى آخر يوم من ذلك الشهر. الميان البلاستيكة المتوافق لا يرحد والدوارة أخرى 7 دوم الما المتاريخ الما المساحي من كيفية يبعب عدم التحقيق من الأولوج الديارة عدو مباء الصدرف التعليد التطابق المذارية. أسال الصيداني عن كيفية التحقيق من الأولية الذي الإنتجاعة إليها التعليد التعليد التعليد الميانة الدوارة. محتويات العبوة والمعلومات الأخرى: على ماذا يحتوي إسيتام؛ المادة النمالة هي إسيتالوبرام، يحتوي كل قرص مغلف بشريط على ١٠ ملجم أو ٢٠ ملجم إسيتالوبرام (على شكل أوكساليت). سعتسري. سيتالوبرام هو دواء مشابه لإسيتالوبرام والذي أظهر أنه يقلل من جودة الحيوانات النوية في الدراسات على الحيوانات ونظريا هذا قد يؤثر على الخصوبة ولكن التأثير على خصوبة الإنسان لم تلاحظ بعد. المكونات الأخرى هي: لب القرص: سليولوز بلوري مجهري، سيليكا غروية لامائية ، كروسكارميلوز الصوديوم والتالك وستيرات الماغنيسيوم، التغليف: هايبروميلوز 7 سي بي، ثاني أكسيد التيتانيوم (إي ١٧١) وماكروجول الفيادة وستعرب — برير الفيادة وستعرب المساورة الفيادة وستعدا المساورة المساور الهاقون الجرعة الوسيها من استام من ١ ملجم يتم تناولها كجرعة يومية واحدة. يمكن زيادة الجرعة واسطة المستويق والمستويق والمستوية والمستوية

اتبع بدقة وصفة الطبيب وطريقة الاستعمال المنصوص عليها وتعليمات الصيدلي الذي صرفها لك. واتحاد الصيادلة العرب

إن هذا الدواء الدواء مستحضر يؤثر على صحتك واستهلاكه خلافاً للتعلميات يعرضك للخطر